
Installation
Instructions

Front Bumper
Mfg. No./Part No. 1695285

Axion and 150Z Series

2690642, 2690644, 2690645, 2690647 

INSTALLATION
1. Attach bumper (A, Figure 2) to inside of frame (B)

securing with 5/16-18 x 7/8 capscrews (C)
and 5/16-18 flange lock nuts (D).

Figure 1.  Contents

Figure 2.  Bumper Installation (Footrest and Spindles
Ghosted for Clarity)
A. Bumper
B. Frame
C. Capscrews, 5/16-18 x 7/8
D. Nut, Flange Lock, 5/16-18

Kit Contents:
Ref Part No. Qty. Description
1 1733975 1 Bumper Assembly
2 1960686 4 Nut, Flange Lock, 5/16-18
3 1921333 4 Capscrew, Hex, 5/16-18 x 7/8

A

1

Before beginning any service work turn off the
PTO, set the parking brake, turn off the ignition,
remove the key, and disconnect the spark plug
wire(s).

WARNING

3

2

C

C
D

B

Note: Lift front of bumper up while tightening hardware to
prevent wheels from contacting bumper.

MANUFACTURING, INC.

500 N Spring Street / PO Box 997
Port Washington, WI 53074-0997  USA

Form No. 1734264-01
Rev. 2/2007

TP 200-4438-01-AT-SN
Briggs & Stratton Yard Power Products Group 

Copyright © 2007  Briggs & Stratton Corporation
Milwaukee, WI USA.  All Rights Reserved




